
19

Model 6065

7

For 

only
reference

For reference 
only

1

2

3

5

16

10 15

12

21

11
13

26

8
27

1623

18

14

25

19

25

4

9

22

17

6
24

20
30

28

29

23

25

12

28

36

41
50

50

41 50

44

37

50

41
31

41

42
65

48 52

54

33

21

6047
39

63
21

25

44

56

64
53

34

57

32

58

55

49

46

25

5945

35

40

43

61

62

46
26

71
90

85

73
97

66

28

96

81

28

70

7786
67

12

96

7868

40

82

98

70

84

76

92
101

40
78

94

72 39

69

80
93

99
91
96

100

89
74

79

95

81

102

For reference 
only*

For 

only
reference 

For 

only*
reference 

* For clarity of viewing, these parts have been referred to more than once in this illustration.

41

41
103

104



20

Model 6065
Key No. Part No. Description

1. 731-1687 Steering Wheel

2. 731-1459A Steering Wheel Cap

3. 647-0055 Shift Pivot Assembly

4. 683-0432 Drive Pedal Assembly

5. 683-0433 Brake Pedal Assembly

6. 683-0592 Idler Brake Assembly

7. 710-0191 Hex Bolt 3/8-24 x 1.25”

8. 710-0599 TT Screw 1/4-20 x 0.5”

9. 710-0604A TT Screw 5/16-18 x 0.625”

10. 710-0859 Hex Bolt 3/8-16 x 2.5”

11. 710-1017 AB Screw 1/4-14 x 0.625”

12. 710-1681 Hex Bolt 

13. 710-3013 Hex Bolt 1/4-20 x 0.50”

14. 711-0242 Spacer

15. 711-0396 Spacer

16. 711-1155 Ferrule

17. 711-1531 Shaft

18. 712-0296 Jam Nut 3/8-24 

19. 712-0380 Flange Lock Nut 1/4-28

20. 712-0431 Flange Lock Nut 3/8-16

21. 712-0692 Nylon Lock Nut

22. 712-0714 Flange Lock Nut 5/16-18

23. 712-3007 Jam Nut 5/16-18

24. 712-3017 Hex Nut 3/8-16

25. 714-0104 Cotter Pin

26. 714-0145 Click Pin

27. 714-0149B Hairpin Clip

28. 714-0470 Cotter Pin

29. 720-0232 Shift Knob

30. 720-0269 Clutch Grip 

31. 726-0272 Clamp

32. 732-0445 Extension Spring

33. 732-0594A Extension Spring

34. 732-1167 Compression Spring

35. 732-3091 Compression Spring

36. 735-0283 Drive Pad

37. 735-3049 Brake Pad

39. 736-0160 Flat Washer.53 x .93 x .050

40. 736-0169 Lock Washer 3/8

41. 736-0187 Flat Washer

42. 736-0267 Flat Washer

43. 736-0270 Bell Washer

44. 736-0314 Thrust Washer

45. 736-0701 Flat Washer

46. 736-0734 Flat Washer

47. 738-0183 Shoulder Screw .50 x .21: 3/8-16

48. 738-0347 Shoulder Spacer

49. 738-0826 Shoulder Screw 1/4-28 x .375

50. 741-0495 Flange Bearing

52. 746-1127 Deck Cable

53. 746-1129 Brake Cable

54. 747-1228A Shift Rod

55. 747-1240 Variable Control Rod

56. 747-1249 Control Rod

57. 747-1254 Shift Rod

58. 747-1255 PTO Lever

59. 747-04024 Brake Lock -Out Rod

60. 747-1262 Belt Keeper Rod

61. 783-1142 Shift Switch Bracket

62. 783-1253 Shift Index Bracket

63. 783-1287 Brake Mounting Bracket

64. 783-1293 Cont. Bracket: PTO

65. 783-1307 Link Bracket

66. 650-0007 Steering Tube Assembly

67. 683-0033A Steering Support Bracket Assembly

68. 683-0178A Front Axle RH

69. 683-0179A Front Axle LH

70. 710-0459A Hex Bolt 3/8-24 x 1.5”

71. 710-0643 Hex Bolt 5/16-18 x 1.0”

72. 710-0689 Hex Bolt 1/2-13 x 0.75”

73. 710-0837 AB Screw #10-16 x 0.625”

74. 710-0958 Hex Bolt 1/4-20 x 1.25”

76. 712-0116 Jam Lock Nut 3/8-24 

77. 712-0206 Hex Nut 1/2-13

78. 712-0241 Hex Nut 3/8-24

79. 712-0324 Hex Lock Nut 1/4-20

80. 712-0411 Hex Lock Nut 5/16-24

81. 712-0692 Hex Lock Nut 

84. 723-0156 Ball Joint 3/8-24

85. 731-0559B Steering Bellow

86. 736-0105 Bell Washer

89. 736-0196 Flat Washer.628 x 1.56 x .036

90. 736-0242 Bell Washer .340 x .872 x .060

91. 736-0272 Flat Washer .510 x 1.0 x .060

92. 736-0320 Flat Washer 3/8 x 1.37

93. 736-3078 Flat Washer .344 x 1.0 x .063

94. 738-0541 Spacer

95. 738-3089A Steering Adapter

96. 741-0225 Hex Flange Bearing

97. 741-0356 Bearing: Steering Column

98. 747-0955 Tie Rod

99. 748-0290 Pinion Gear

100. 750-0532 Spacer

101. 783-1302 Steering Gear

102. 683-0591 Cover: Steering Column

103. 634-0169A Complete Wheel Assembly: Front
634-0170A Rim Assembly*
734-0255 Valve*
741-0487A Fl. Bearing*
741-0706 Fl. Bearing*

104. 714-0115 Cotter Pin

Key No. Part No. Description

* Not shown in illustration



21

Model 6065

43

25

171112

13

25

34

2

26

5
9

33

35
46

9
20

33

27
37

44

14

45

13
25

21

23

14

24

3

8
31

41
44

32
29 19

38

39
25

11

14

4

31

7

41

6

44

29

14

18

28
15

42

34

36

1

10

For reference only

32
16

22
30

47

IMPORTANT: For a proper working
machine, use Factory Approved Parts.
V-BELTS are specially designed to engage
and disengage safely. A substitute (non
OEM) V-Belt can be dangerous by not
disengaging completely.



22

Model 6065

Key No. Part No. Description

1. 618-04007 Transmission Assembly*

2. 619-0011 Spindle Housing

3. 683-0446 Idler Bracket Assembly

4. 683-0447 Idler Bracket Assembly

5. 710-0191 Hex Bolt 3/8-24 x 1.25”

6. 710-0459A Hex Bolt 3/8-24 x 1.50”

7. 710-0521 Hex Bolt 3/8-16 x 3.0”

8. 710-0539 Hex Bolt 3/8-24 x 1.75”

9. 710-0650 TT Screw 5/16-18 x 0.875”

10. 710-0902 Hex Screw 3/8-24 x 3.75”

11. 710-1039 Hex Screw 3/8-24 x 1.0”

12. 710-1812 Hex Screw M20 x 2.5:180

13. 712-0241 Hex Nut 3/8-24

14. 712-0296 Jam Lock Nut 3/8-24

15. 712-0695 Hex Flange Nut M20 x 2.5

16. 712-3004A Flange Lock Nut 5/16-18

17. 712-3017 Hex Nut 3/8-16

18. 712-3035 Jam Nut 9/16-18

19. 714-0133 Key

20. 717-0884 Variable Speed Pulley Assembly

21. 732-0308 Extension Spring

22. 732-0418 Extension Spring

23. 732-0814 Extension Spring

24. 736-0101 Flat Washer .406 x 1.0 x .030

25. 736-0169 Lock Washer 3/8

26. 736-0219 Bell Washer .39 x 1.13 x .062

27. 736-0247 Flat Washer 3/8 x 1.25”

28. 736-0427 Bell Washer .567 x 1.125 x .06

29. 736-3052 Flat Washer .406 x 1.0 x .105

30. 738-0155 Shoulder Screw

31. 738-0347 Shoulder Spacer

32. 738-0968 Shoulder Spacer

33. 741-0405 Thrust Bearing

34. 741-0919 Ball Bearing

35. 750-0705 Sleeve Spacer

36. 750-0952 Spacer

37. 754-0453 Belt: V Type

38. 754-0493 Belt: V Type

39. 754-0494 Belt: V Type

40. 756-0650 Transmission Pulley

41. 756-0981A Flat Idler Pulley

42. 756-1195 Jack Pulley: Double

43. 756-1200 Engine Pulley: Double

44. 756-1207 Idler Pulley

45. 783-0528 Idler Bracket: Variable Speed

46. 783-1292 Cable Bracket

47. 783-1341 Bracket: Lock: Pedal

Key No. Part No. Description



23

Model 6065

1

6
3

11

15 26

12

4

16

4

27 14
9

24

19

8

18

25

17
2
22

20

10

5

11

21

5

12

13
7

23

10

48

48

50

43
36

38

46

37

43

36

3652

47

61

36

36

36

43

39

43
58

36

36
62

43

44

36

37

30

For reference only

43

55

59

62
43

29

32

33
28 43 45

51

34
34

43

63
63

67

7169

73 69

74

69

7167

73

69

63

65

6564

67

66 72

70

68

43

20

75

57

6

60



24

Model 6065

Key No. Part No. Description

1. 757-0378 Seat: Black, Low Back

2. 683-0575 Support Bracket Assembly LH

3. 683-0576 Support Bracket Assembly RH

4. 710-0604A TT Screw 5/16-18 x 0.625”

5. 710-1250 Carriage Bolt 5/16 x 1.5”

6. 710-1681 Hex Bolt M8-1.25: 20

7. 710-1690 Special Screw M6-1: 16

8. 710-1703 Hex Bolt M8-1.25: 45

9. 712-0431 Flange Lock Nut 3/8-16 

10. 712-0689 Hex Nut M6-1

11. 712-0692 Hex Lock Nut M8-1.25

12. 712-3004A Flange Lock Nut 5/16-18 

13. 726-3046 Ratchet Clip

14. 732-0735 Compression Spring

15. 732-0750A Actuator Spring

16. 732-0996 Compression Spring

17. 732-0997 Compression Spring

18. 736-0105 Bell Washer .375 x .870 x .063

19. 736-0289 Shoulder Bushing

20. 736-0648 Lock Washer 

21. 736-0743 Flat Washer 8.4 x 35

22. 738-1014 Shoulder Screw

23. 749-1264 Support Tube: Seat

24. 783-04005 Seat Bracket

25. 783-0733 Spacer 

26. 783-0931 Bag Switch Bracket

27. 783-1118B Seat Support Bracket

28. 17962 Switch Plate

29. 683-0142 Pivot Bar Assembly

30. 683-0581 Support Bracket Assembly RH

31. 683-0591 Bracket Assembly: Steering Column

32. 683-0593 Pivot Support Bracket: Front

33. 710-0224 Ab Screw #10-16 x 0.5”

34. 710-0599 TT Screw 1/4-20 x 0.5”

35. 710-0946 Machine Screw *

36. 710-1681 Hex Screw M8-1.25: 20

37. 710-1708 Special Screw 

38. 710-1752 Special Screw

39. 711-1165 Clevis Pin

42. 712-0640 Hex Nut

43. 712-0692 Hex Lock Nut 

44. 712-0714 Flange Lock Nut 

45. 714-0470 Cotter Pin

46. 723-0491 Tray

47. 723-0604 Foot Pad

48. 728-0285 Rivet

50. 731-2360 Bag Tray

51. 736-0187 Flat Washer .64 x 1.24 x .06

52. 736-0700 Flat Washer 8.4 x 16

53. 736-0765 Lock Washer M4

55. 750-1293 Spacer

57. 783-1081A Frame

58. 783-1097 Rear Bracket: Pivot Support

59. 783-1101 Support Bracket: Transmission

60. 783-1148 Chute Bracket

61. 783-1260 Stop Bracket: Pivot

62. 783-1292 Cable Bracket

63. 710-0654A TT Sems Screw 3/8-16 x 1.0

64. 783-1294 Belt Keeper Bracket

65. 710-1683 Hex Bolt M8-1.25: 30

66. 711-1065 Pin: Belt Guard

67. 712-0692 Lock Nut M8-1.25

68. 712-3010 Hex Nut 5/16-18

69. 722-0153 Engine Mount: Gromm.

70. 736-0119 Lock Washer 5/16

71. 736-0701 Flat Washer 8.4 x 24

72. 747-1292 Belt Keeper Rod

73. 750-0539 Spacer

74. 783-1120 Mounting Plate

75. 710-0870 Self-Tapping Screw

Key No. Part No. Description

* If equipped



25

Model 6065

12

1017

10

17

11

7

522

8

18

15

1014
1721

12

23

9

3
4

20

13

11
16

6

19
14

10

30

39

41

41

24

44

35

34

33

25

28

30

32
38

29

46
45

47

26

27

40

48
36

For reference 
only

37

37

31

43

42



26

Model 6065

Key No. Part No. Description

1. 683-0441 Shift Assembly: Front Lift

2. 683-0442 Pivot Bracket Assembly

3. 683-0448 Bracket Assembly: Lift Handle

4. 710-0641 Hex Bolt 1/4-20 x 2.25

5. 710-1681 Hex Bolt M8-1.25: 20

6. 711-0832 Ferrule

7. 712-0431 Flange Lock Nut 3/8-16

8. 712-0692 Hex Lock Nut M8-1.25

9. 712-3027 Lock Nut 1/4-20

10. 714-0104 Hairpin Clip

11. 716-0106 E-Ring

12. 731-2509 Handle Grip

13. 732-1020 Torsion Spring

14. 736-0314 Thrust Washer .375 x .70 x .030

15. 736-0336 Flat Washer 5/8 x 1.0 x .030

16. 736-0341B Flange Washer .633 x .883

17. 736-3010 Flat Washer .407 x .812 x .135

18. 738-0281 Shoulder Screw .625 x .17: 3/8-16

19. 747-1247 Lift Link

20. 750-0566A Spacer

21. 783-1136 Upper Lift Link Bracket

22. 783-1138 Lift Hanger Bracket

23. 783-1143 Lift Indx. Bracket

24. 619-0020 Spindle Housing

25. 783-1082 Deck 

26. 710-0347 Hex Screw 3/8-16 x 1.75

27. 710-0514 Hex Bolt 3/8-16 x 1.0

28. 710-0650 TT Screw 5/16-18 x 0.875

30. 712-0417A Flange Nut 5/8-18

31. 712-3017 Hex Nut 3/8-16

32. 726-0365 Speed Nut

33. 731-2361A Grass Catcher Chute

34. 731-2477 Side-Discharge Chute

35. 731-2505 Mulch Plug

36. 732-0814 Extension Spring

37. 736-0169 Lock Washer

38. 736-0701 Flat Washer 8.4 x 24

39. 738-0933 Spindle Shaft

40. 738-0968 Shoulder Spacer

41. 741-0919 Ball Bearing

42. 742-0667 Blade: Bagging

43. 742-0760 Blade: 3-in-1

44. 750-1000 Spacer

45. 754-0495 Belt: V Type

46. 756-0969 Deck Pulley

47. 756-0981A Flat Idler Pulley

48. 783-1122 Idler Bracket: Deck

Key No. Part No. Description



27

Model 6065

Key No. Part No. Description

1. 649-0126 Tube Assembly: Front Frame

2. 664-0107 Grass Catcher Bag

3. 710-1194 Mach. Screw #10-24 x 1.0

4. 712-0161 Lock Nut #10-24

5. 723-0383 Retainer Strap

6. 736-0400 Flat Washer

7. 749-1260 Side Tube: Frame

8. 749-1262 Bag Handle

9. 749-1269 Support Tube

8

3

6

6
3

2

3 6

4

7

3 6

5

6

3

9

1

4

4

6

3



28

Model 6065

4
10

2

3

15 7

8
11

9

12

6
13

Key No. Part No. Description

1. 611-0011 Shaft Assembly: Detent

2. 618-0072B Upper Housing Assembly

3. 618-0135 Drive Shaft Assembly: LH Brake

4. 618-04009 Axle Assembly

5. 661-0043 Brake Assembly: Yoke LH

6. 710-1325 TT Screw 1/4-20 x 1.625”

7. 717-0678 Break Pad

8. 719-0313B Lower Housing

9. 732-0863 Spring Detent

10. 737-0148 Grease

11. 741-0862 Ball: Detent: .250

12. 761-0202 Brake Disc

13. 618-04007 Transmission Assembly Complete: 
Single Speed


	STEERING/PEDALS
	MOTION DRIVE
	SEAT/FRAME
	DECK/SUSPENSION
	BAGGER
	TRANSAXLE

